$.0TK-9
e MAPHYTNOJIbCKUA METAJITYPTHUECKHI KOMBUHAT
l,1 UMEHU NIBHUYA .
ILYICH IRON & STEEL WORKS OF MARIUPOL __ 2?99
87504, r. Mapuynons, yn.Jlesuenxo, 1. Tenekc115157 DEPO SU Levchenko str. 1, Mariupol. 87504, Telex 115157 DEPO SU

3ABOJICKOM CEPTU®HKAT KAYECTBA Ne Juct | B
MILL’S QUALITY CERTIFICATE M Sheet of

YKPAHUHA
UKRAINE

JIHMCTOB
steeets

Hara

13380
Date

30.05.04

ISO @A:w
9001 \zer=

CBuaeTensLCTBO 0 NPUEMOYHbLIX UCTTbITAHUAX

Inspection sertificate EN 10204-3.1 B

I

%
5 ACTY ISO 9001
EY

Kosrrpaxt Ne 12EXP/06L-04 Lot]  3asomckoif sakas Ne
) Manufacturer’s LF43-010635/369927
Contract Ne LF43010635 Sp.35LF  works order Ne
Saxaznx DUFERCO S.A. 11044
Customer

Konwnuectso mTyk
Number of pieces

Baron Ne (AsTomamuta Ne)

Freight Car Ne (Lorrv No) 65357873

13

HaHMf?H?BaHHe TOBapa IpokaT ToNCTOIHCTOBOM CTquap'r, . ASTM A36/A36M-01
Description of goods Heavy plates Standarts .

Mapa cram ASTM A36 ASTM A6/A6M-01
Steel grade

CocTostHHE TIOCTABKHU
Deliverv condition
'PRIME HOT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"

Mapxuposka
Marking
Hard stamp
Io3n- H H Pazmepsl, Mm Kon-so | Teopernu.
s Ne OMEp Tinaski OMEp napTHH Product dimensions, mm IITVK | Macca,M.T
Tomuuza upuHa Hmana | Number of| Theoret.
ltem N2 Cast number Test number Thickness Width __Length pieces | mass. m.t.
342663 9516 254 2438 6096 4 11,852
243258 9536 254 2438 6096 9 26,667
13 38,519
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Test results
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UcnbiTanue ua pacrsizkenne i yaapubiii u3rué__ Tensile and impact test

Ot60p = @ o Pgamepu
w| obpasya _
3 ob6pasua © g o < 3 2 o0 c ] DF:n 2f 1-3ncprus viapa / Impact energy. () 2
5 3 Specimen % £Tw Z E’) 2 23 Sl l T 2-Vjapitas rakocts/ Impact strength. (ism2) 3
] g O x g_ o e o 2 g, o Specimen |3_ nfexanuteckoe clapenue / Mechanical aging,
o C s SEE|FBE G- §Eg %_S_mw (i/sm2) o
g ‘g e .5 2 < 5 215 % 23 3 z S 6‘§ z 818 [B- koanuecino nakoii coctavnsiomedt » wyome / &
39: = Q § ool 2= ?’ E < 3 (o) - El S| & © |Number of toughness compo-nent in fracture =
o c ols
= g|E [ & mgﬁggwmowuwwu °C
x Mpa 200mm 3HaueHune Value B, o1/61
4) 5) °Cc Red | Rm A% Z% | mm | mm 1 ) 2 3 o 6)
9516 T 20 310 |457 22
315 |456 22
9536 T 20 301 455 22.5
' 314|404 26

4) H - Havano nonoce! / head strip;
E - koHey nonockl / end strip.

5) L - npogontHoe / longitudinal,

T — nonepeyHoe / transverse.

6) a - Tonumna obpa3ya / trickness of specimen;
d - auameTp onpasky / diameter of the mandrel.

V3K / Ultrasonic Examination

Brinnaska / Steclmaking process

KougepTepnbiii cnoco6 / Made by the BOC Process

Ne

Xummricckoc coacpkanuc dncnmcntos / Chemical contents of clements. %

nnasku | C [Mn] Si[ S| P [ Cr [NiJCu]TiJAI[B | N [ Mo | V [ Nb | Ceq |Pem
Cast No x100 x1000 x100 x100 x1000 X100
342663 |18 187 |16 [23 J20 |4 [3 |3 (0.2 [39 |16 |8 1 5 32

243258 {18 (86 |17 18 [15 |2 |2 02 135 117 17 i 5 3

Tpumeuanne / Note

YkasaHHbIW B HacToALeM cepTudukaTe ToBap COOTBETCTBYET No kadectay AelcTs

" YCNOBUAM.

It is hereby certified that the quality of goods mentioned in this certificate is in ¢

specifications.

Prime hot rolled alloyed steel plates Boron 0,0015-0,0030%
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